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start 30.0 MHz 19005 pts Stop 9.0 GHz | (| Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Li Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 690.000 MHz | 100.000 kHz HE6.53223 MHz | -64.58 dBm -51,58 0B 30,000 MHz 690.000 MHz | 100.000 kHz £38.05097 MHZ | -51,63 dB
725.000 MHz | 1.000 GHz 100.000 kHz | 90436313 MHz 53,96 dBm | -50,05 dB 725.000 MHz | 100.000 kHz | 982.00540 MHz 7 dém -50.87 di
1.000 GHz 3.000.GHz | 1.000 MHz 1.42664 GHz | -44.66 dBm =31 dB 1.000 GHz 1.000 MHz 1.42684 GHz | -45.40 dBm -32.40 dB
3.000 GHz | 000 GHz 1.000 MHz | £.98425 GHz | -43.25 dBm -36.25 4B 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.98725 GHz -43.15 dBm | -35.15 dB |
7.000 GHz 9.000 GHz 1.000 MHz 8.89528 GHz 2,95 dBm -39,95 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.89128 GHz -53:16 dBm
L i LI L )i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 21 OCT 2018 18-40:42
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Ref Level 0,00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit {heck 5 Limit (lhr &
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=30 dBr
—40 dBm
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-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Li Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 248.18581 MHz | -64.40 dBm -51,40 0B 30,000 MHz 690.000 MHz | 100.000 kHz 201.67916 MHz | -51,51 dB
725.000 MHz | 1,000 GHz 100,000 kHz | 013,26923 MHz -63.04 dBm | -50,04 dB 725.000 MHz | 1,000 GHz 100.000 kHz | 973.11538 MHz B -50.85 di
1.000 GHz 3.000.GHz | 1.000 MHz 1.35915 GHz | 44,53 dBm -31.53 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.35915 GHz | -44.98 dBm -31.98 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.96275 GHz | -43.57 dBm | -36.57 4B 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.99225 GHz 43.61 dBm | -35.61 dB |
7.000 GHz 9.000 GHz 1.000 MHz 8.80027 GHz -53.04 dBm -40.04 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.89478 GHz -53.07 dBm -40.07 dB
‘ i ! )il
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Middle Channel / QPSK

Middle Channel / 16QAM

Date. 21.0CT 2019 18.43.22

Date. 21.0CT.2019 18.42:29
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Ref Level 0,00 dém  Offsat 4.90 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Limit tjhﬁrk PARS Limit (lnm F
s _$PURIOUS |INE ABS PARS & HPURIOUS LINE ABS P
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LINE_ABS_ G E_ABS_
-20 dBm
=30 dBr
—40 dBm
T . 50 dBm T -
| ¥ Y | (i -
-60 den
= o
=70 By
80 dB -80 dBm
<80 dBa -0 dBrm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range L Range U RBW Frequen Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz 203 58801 MHz | -64.59 dBm -51,53 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz 51,61 d8
725,000 MHz | 1,000 GHz 100.000 kHz | 950, 13736 MHz -63,84 dBm | -50,84 db 725.000 MHz | 100,000 kHz | -50.81 d&
1.000 GHz 3.000.GHz | 1.000 MHz 141118 GHz | -30.91 dB 1.000 GHz 1.000 MHz -31.49 dB
3.000 GHz | D00 GHz 1.000 MHz | -35.81 dB 3.000 GHz | 7.000 GH: | 1.000 MHz |
7.000 GHz 9.000 GHz 1.000 MHz -40.0% dB 7.000 GHz 2.000 GHz 1.000 MHz
' i l i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

l:E’
Offset 490 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit (lhrrx
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-20 dBm
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—40 dBm
i 7 il i
+- — 50 dBm l ra —
50 derm—]
-70 B
-8 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz 2[‘1.349_33 MHz | -64.66 dBm -51,66 dB 30,000 MHz 690.000 MHz | 100.000 kHz ; 5 | -64.53 dBm 51,53 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 047.39011 MHz -63.56 dBm | -50.,56 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 023,21420 MHz -63.86 dBm | -50.86 dB
1.000 GHz 3.000.GHz | 1.000 MHz -45.46 dBm -32.46 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.42314 GHz | -44.97 dBm -31.97 d&
3.000 GHz | 7.000 GHz 1.000 MHz | -49.27 dim -36.27 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 65.99725 GHz -49.36 dBm | -35,36 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 6 dBm -40.16 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.88578 GHz -53.03 dBm -40.03 dg
{ i [ i G .
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SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions 'Spurious Emissi
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Low Range U RBW Freque: Pawer Abs ALimi
30,000 MHz 650.000 MHz | 100.000 kHz 572 743_&3 MHz | '6455 dBm -51,55 dB 30,000 MHz 690.000 MHz | 100.000 kHz _E45.'§3713 MHz | -64.65 dBm 'ii‘ﬁ_‘é dB
725,000 MHz | 1,000 GHz 100.000 kHz | 091.07143 MHz -63,72 dBm | -50,72 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 029.15034 MHz -63.78 dBm | -50.78 d&
1.000 GHz 3.000.GHz | 1.000 MHz 1.35965 GHz | 44,11 dBm -31.11 dB 1.000 GHz 3.000 G 1.000 MHz 1.35985 GHz | -44.30 dBm -31.30 d&
3.000 GHz | 7.000 GHz 1.000 MHz | 6.94476 GHz -43.56 dBrm | ~36.56 dB 3.000 GHz | 7 1.000 MHz | (] 176 GHz -43.53 dBm | -36,53 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.890077 GHz -53.00 dBm -40.00 dB 7.000 GHz ©.000 GHz 1.000 MHz B8.89328 GHz -52.98 dém -39.98 dB
il VITHIN e [ )il SN we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Date 21 OCT 2018 18:59:62
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Ref Level 0,00 dBm Offset 4.50 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 15005 pts Stop 9.0 GHz | ||( Start 30.0 MHz 18005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Li Range Up RBW Frequency Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz 2[‘U.35‘3_B_2 MHz | -64,42 dBm 30,000 MHz 690.000 MHz | 100.000 kHz 1 30735 MHz | -51,52 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 91579670 MHz 8 725.000 MHz | 1.000 GHz 100.000 kHz | 050.68651 MHz -50.83 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.40665 GHz | 1.000 GHz 3.000 GHz 1.000 MHz 1.40685 GHz | -31.82 dB
3.000 GHz | 7.000 GH= 1.000 MHz | 6.97275 GHz | -49.39 dBm 3.000 GHz | 7,000 GHz | 1.000 MHz | 6.87627 GHz 43.51 dBm | -35,51 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89228 GHz -52.99 dBm 7.000 GHz 2.000 GHz 1.000 MHz 8.80127 GHz -53.02 dBm -40.02 dg
‘ id TR ! )il
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Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dém  Offset 4.90 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgrvr (@1 dugrwr
Limit tjhﬁrk PARS Limit (lnm F
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range L Range U RBW Frequen Pawer Abs ALimit
30,000 MHz 650.000 MHz | 100.000 kHz _E_ZU.EQ'S_SS MHz | -64.59 dBm -51,53 dB 3U‘D_DD MHz 690.000 MHz | 100.000 kHz 591, B7406 MHz | 53 dém -51, B
725,000 MHz | 1,000 GHz 100.000 kHz | 97568681 MHz -63,93 dBm | -50,03 dB 725.000 MHz | 100,000 kHz | 023,76374 MHz -63.77 dBm | 50,77 dB
1.000 GHz 3.000.GHz | 1.000 MHz 1.41368 GHz | 44,16 dBm -31.16 dB 1.000 GHz 1.000 MHz 1.41365 GHz | 08 dBm -33.08 d&
3.000 GHz | D00 GHz 1.000 MHz | -48.80 dim -35.80 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | 5.99575 GHz -48.88 dBm | -35.88 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 13 dBm -40.18 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.80927 GHz -40.01 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12/ 1.4MHz

Offset 490 d8 Mode Auto Sweep Ref Lavel dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz | || Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Pawer Abs ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _5?2 743_&3 MHz | 54,5, '5&52 dB 30,000 MHz 690.000 MHz | 100.000 kHz ; | -64.59 dBm 51,59 dB&
725,000 MHz | 1,000 GHz 100.000 kHz | 0953.32418 MHz ~50.85 dB 725.000 MHz | 1.000 GHz 100,000 kHz | 971.01648 MHz -63.85 dBm | -50,85 dB
1.000 GHz 00.GHz | 1.000 MHz 1.35865 GHz | -33.83 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41415 GHz | -45.96 dBm -33.96 dB
3.000 GHz | 0O GHz 1.000 MHz | 6.93526 GHz | ~35.68 dB 3.000 GHz | D0 GH: | 1.000 MHz | 65.99525 GHz -48.99 dBm | -35.99 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.684222 GHz -40,16 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.88028 GHz -53.04 dBm -40.04 dB
[ i T Y I i T -
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz 196.40180 MHz | -64.59 dBm -51,53 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 049,76374 MHz -63,81 dBm | -50.81 db
00 GHz 1.000 MHz 1.43014 GHz | -45.73 dBm -32.73 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 5.98075 GHz | -49.12 dim | -35.12 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89828 GHz -53.11 dBm -40.11 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM Middle Channel / 64QAM
l:E’
Offset .50 a8 Mode Auto Sweep Ref Lavel dBm  Offset 4,90 4B Mode Auto Sweep
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Start 30.0 MHz 15005 pts Stop 9.0 GHz | (| Start 30.0 MHz 18005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
50,000 MHz 650.000 MHz | 100.000 kHz 5E5.93703 MHz | ~64.52 dBm -51,62 0B 30,000 MHz 660.000 MHz | 100.000 kriz 525.63208 MHz | “&4,45 dem 51,45 08
725,000 MHz | 1,000 GHz 100.000 kHz | -63,84 dBm | -50,84 dB 725,000 MHz | 1,000 GHz 100.000 kHz | 950,36813 MHz -63.39 dBm | -50.89 dB
1.000 GHz 3,000 GHz | 1.000 MHz | 45,50 dBm -32.60 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.41265 GHz | -44.92 dBm -31.92 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.98275 GHz | -49.53 dm -36.53 dB 3.000 GHz | 7.000 GH: | 1.000 MHz | £.99725 GHz -48.85 dBm | -35,85 dB
7.000 GHz 2,000 GHz 1.000 MHz 8.82628 GHz -53.03 dBm -40.02 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.88928 GHz -53.01 dBm -40.01 dB
{ i L [ i G wa
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| Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
50,000 MHz 650.000 MHz | 100.000 kHz 63277361 MHz | ~64,47 dBm -51,37 dB
725,000 MHz | 1,000 GHz 100.000 kHz | 973,53257 MHz -63,72 dBm | -50,72 dB
3,000 GHz | 1.000 MHz 1.42664 GHz | -45,23 dBm
i i 7.000 GHz 1.000 MHz | 6.98375 GHz | -48.67 dBm
7.000 GHz 2,000 GHz 1.000 MHz 8.82478 GHz -52.95 dBm -39,95 dB
{ i (1111111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band

12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date. 21.0CT 2019 19.39.03
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Spurious Emissions Spurious Emissions
Range Law | Range Up RBW | Frequency | Power Abs ALimit Range Low Range U, RBW Frequenc: Power Abs
30,000 MHz 630.000 MHz | 100.000 kHz 201.34533 MHz | -64.52 dBm -51,52 dB 30,000 MHz 650.000 MHz | 100.000 kHz 199.70015 MHz | -64.63 dBm
725,000 MHz | 1.000 GHz 100.000 kHz | 086 UE05E MHz -63,87 dBm | -50.87 4B 725.000 MHz | 1,000 GHz 100000 kHz | 010.85165 MHz -63.75 dBm | 75T
1.000 GHz 00.GHz | 1.000 MHz 1.35915 GHz | -48.56 dBm -35.56 dB 1.000 GHz 00 GHz | 1.000 MHz 1.41115 GHz | 83 dBm -33.63 dB
3.000 GHz | 00 GHz 1.000 MHz | 685127 GHz | -43.36 dBm | -36.36 4B 3.000 GHz | 00 GH: | 1.000 MHz | £.99975 GHz -49.46 dBm | -35.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.80877 GHz -53.11 dBm -40.11 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.89728 GHz -53.14 dBm -40.14 dB
[ id (| o [ il o -
Date 21 OCT 2018 19.37.16 Date 21 OCT 2018 18:38:09
trum
Ref Level 0,00 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit tjhﬁrk
SPURIOUS LINE ABS
3 ;
L d il
\ G -
]
)
-B7 dB
-90 da
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Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 630.000 MHz | 100.000 kHz 554.80270 MHz | -6 dBrm -51,57 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 05502857 MHz -63,91 dBm | -50,93 4B
1.000 GHz 00 GHz 1.000 MHz 1.42314 GHz | -47.74 dBm -34.74 dB
3.000 GHz | 7 0 GHz 1.000 MHz | 6.98775 GHz | 16 dBm ~36.16 4B
7.000 GHz 9.000 GHz 1.000 MHz 8.B2578 GHz -53.00 dBm -40.0% dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG900912B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Date. 21.0CT 2019 194143
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[ Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit Range Lo Range U RBW Frequenc: Pawer Abs ALimit
30,000 MHz 690,000 MHz | 100.000 kHz _574.'352':77 MHz | -64.55 dBm -51,55 dB 30,000 MHz 690.000 MHz | 100.000 kHz £32.11384 MHz | -64.58 dBm ii‘./_E dB
725,000 MHz | 1,000 GHz 100,000 kHz | 040,58781 MHz -63.91 dBm | -50,91 db 725.000 MHz | 1.000 GHz 100,000 kHz | 970,19231 MHz -63.85 dBm | -50.85 dB
1.000 GHz 00.GHz | 1.000 MHz 965 GHz -47.19 dBm -34.19 dB 1.000 GHz 00 GHz | 1.000 MHz 1.40685 GHz | -48,28 dBm -35.28 dB
3.000 GHz | 0O GHz 1.000 MHz | 58 -49.62 dBm -35.62 dB 3.000 GHz | D0 GH: | 1.000 MHz | 5.94726 GHz -43.66 dBm | 36,66 UB
7.000 GHz 9.000 GHz 1.000 MHz -52.57 dim -39.57 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.89928 GHz -53.07 dém -40.07 dB
L i | i L )i T ]
Date 21 OCT 2019 19.39.66 Date. 21 OCT 2018 18:40:50
trum
Ref Level 0,00 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100
@1 avgrvr
Limit tjhﬁrk
SPURIOUS | INE ABS
3 ;
h/ -
| [ Y
[
i
-
80 dB
<80 dBa
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Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit
30,000 MHz 690,000 MHz | 100.000 kHz 199.70015 MHz | -64,45 dBm -51.45 dB
725,000 MHz | 1,000 GHz 100,000 kHz | 01744505 MHz a -50,83 db
1.000 GHz 00 GHz 1.000 MHz 1.41365 GHz | -33.85 dB
3.000 GHz | 7.000 GHz 1.000 MHz | 6.99975 GHz | -49.57 dim -35.57 dB
7.000 GHz 2,000 GHz 1.000 MHz 077 GHz -53.15 dBm -40,15 dB
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wamanas. FCC RF Test Report

Report No. : FG900912B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0018
30 Normal Voltage 0.0085
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0096
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0071
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0099

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz

Mod. QPSK 16QAM Limit: 13dB

RB Size 1RB Full RB 1RB Full RB Result

Lowest CH - - -
Middle CH 3.39 4.78 4.70 6.09 PASS
Highest CH - - - -

Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH
Middle CH 4.87 6.09 PASS
Highest CH
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LTE Band 13/ 10MHz / QPSK
Middle Channel / 1RB Middle Channel / Full RB

Rof Lovel 24.50 dem  Offset +.90 A6 Rof Lovel 24.50 dem  Offset +.90 A6
b Att 30.d8 AQT 2 mis & RBW 10 MKz b Att 30d8 AQT 2 mis @ ABW 10 MKz
Sa view
a1 = a1 =
|
|
00 ; 00 Y
Y
14 1E4 L
\
|
c c \
1E 1E .\L
! \
1E i 1E |
CF 782 .0 Miz 3 - - Mean Pwr + 20.00 4B CF 782.0 Miiz - Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oam | oose | Mean | Peak | crost | 0% | 10% [ b1%e | oo |
Trace 1 | 2076 gBm 24 20 dem 344 da .75 6B 3338 3.35 0B 3.42 08 Trace 1 | 2140 Bm 26,94 dhm 5.54 da 2.45 d8 4,09 da 4.76 48 5.2 0B
— —
J ] W ] J W

Date 20.0CT 2015 06 37 01 Date 20.0CT 2015 063818

LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB

Spaetrum (= Spaetrum (=
Rof Lovel 24.50 dem  Offset +.90 A6 Rof Lovel 24.50 dem  Offset +.90 A6
b Att 30.d8 AQT 2 mis & RBW 10 MKz b Att 30d8 AQT 2 mis @ ABW 10 MKz
152 View @152 view
a1
0.0 1 0.0
W
1E4 | 1E4
t 4y
\ \
| \
1E 1E .
1
1E 1E I‘W
CF 782 .0 Miz - - - Mean Pwr + 20.00 4B CF 782.0 Miiz - Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oame | opoise | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2021 gBm 24 67 dem 4.76 da 2.95 6B .52 4B .70 8B .78 0B Trace 1 | 2042 gBm 27 b4 dhm 7.23 d8 3.10 48 507 d& 6.0% d8 6.52 db
— —
J ] W J J W

Date 20.0CT 2015 063504 Date 20.0CT 2015 06 38:28

LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB

Spaetrum (= Spaetrum (=
Rof Lovel 24.50 dem  Offset +.90 A6 Rof Lovel 24.50 dem  Offset +.90 A6
b Att 30.d8 AQT 2 mis & RBW 10 MKz b Att 30d8 AQT 2 mis & RBW 10 MKz
@152 view @152 view
00 00
!
|
|
1E | 1E4
1 T 1 v
1E 1 1E ‘.
1
\
1E | 1E L
| |
|
CF 782 .0 Miz - - Mean Pwr + 20.00 4B CF 782.0 Miiz - Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € e Distril Function Samples: 130000/
Mean | Peak | Crest | 0% | 10% [ oam | oose | Mean | Peak | crest | 0% | 10% | b1%e | oo |
Trace 1 | 2001 gBm 24,94 dem 4.93 da 2.9 6B .64 0B 4,87 0B +.93 4B Trace 1 | 2044 gBm 27,69 dem 7.25 da 3.10 48 5.10 & 6.0% d8 6,64 08
L — L
] ] [ EREE ] ] ] W

Dafa. 20,0CT 2005 06:35.18 Dafe 20.0CT 2019 06.38:41

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YN1

Page Number 1 A89 of A249
Report Issued Date : Dec. 10, 2019
Report Version : Rev. 01



=amanas. FCC RF Test Report Report No. : FG900912B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM [64QAM [64QAM
Lowest CH 4.895 | 4.955 4.905
Middle CH 4915 | 4885 | 9.71 9.79 | 4.975 9.69
Highest CH 4.855 | 4.855 4.905
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 20.0CT 2015 06 84.06

et t
Rof Lovel 24.50 dBm  OFfset +.90 g6 = ROW RafLaval 24.90 dim  Offset 4,90 db = RBW 10
b At MR SWT 195w VBW 3 Mode Auto FFT o Att 0B SWT 15 ps w VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
e GLED W anm| e GLED 14,06 apm)
= T79 43000 MMz oK ! rm.ey
o eiirkihmatn -7\ 26.00 dil A,
Anme T | +.855000000 MH| L T \
\
I | y | 15 - | \
{ ¥ / A
10 d8m—f i 10 dém— ; b
| \ ! \
20d L 4 20d + .
I \ | |
. / | - | 3
and = - - 30 — R
40 dB gy = 40 da —
[ adom 40 i
=04 50 dar
-6 dBm— 60 i
-70 dBm -70 dam-
CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(- 1 770,43 WAL 15.40 dgm @ down 4,895 W (- 1 14,85 d8m @ down 4,955 MHz |
T1 1 777.092 Mz ~10.85 dbm nda T1 L ~11.47 dm nda 2
iz i 781988 MMz -10.69 dBm 1 factor Tz i -11.50 dam 1 factor
- D -
] | [T

Data 20.0CT 2015 06 44 16

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date 20.0CT 2015 065117

Rof Lovel 24.50 dim  OFfset +.00 6 = RBW 100 RafLaval 24.90 dim  Offset 4,90 db = RBW 100 bhT
b At B SWT 19 s m VBW 300k Mode Auta FFT e Att 0B SWT 1S ps e VBW 300kH:  Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@155 M (@375 Man
s [ZETEN) s [ZETEN)
a0 702 04000 MMz &
A\ Tl e iy T 2600 dB| . Wi e B P A
o T Bur N $.913000000 MHz| m ] Bur 1883000000 MHz
[— { q factor \ 159.1 po— f q factor 159,
\
: 1. /
-10 dam— i \ -30 dim— —f—
I \
/ \
-20 f T 20 d '3
/ L] e, o \
-an g L - T = T - =
40 d8m 40 d&m
=04 50 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result
(- 1 782,04 MAL 14.93 dgm @ down 4,915 Wz (- 1 FBD. 741 MAL 14,57 dBm @ down
T1 1 779.542 Mz 10,58 dBm nda 71 L Wiz -11.28 dbm ndg
i) i 764,458 Mz -10,85 dBm 0 factor Tz 1 764,448 M2 -11.19 dBm 0 factor
- D -
J J URRUARNLY wo

Data 20.0CT 2015 065127

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date. 20.0CT 2009 06.5207

24.60 dim  Offset 4.50 db = RBW RafLavel 24.90 dim  Offset 4.90 db « RBW 100
G0 dE SWT 18 s w VBW Mode Auto FFT he Att A0de SWT 12 2 - VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 190/100
o5 wan
e eI 15.55 dnm| = mif1] 70 dpm]
& ), 708,00800 Mz i 100 M
A s N M o Mt Ny 26.00 di) i it A A PRI e 26.00 dit
: T Bur $. 855000000 MHz T Bu Y $.855000000 MHz
Jo— / q lactor 18 —" f q lactor \l 161.0)
r
-0 dBm— L -40 diim— “\
/ \
-nd L -20d )
A Sl \ A Ay el
<30 deim- Kon i .
401 dam 40 d&im
S0 50 d
-6 i — 60 clfim—
70 dBm 70 i
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result Type | Ref | Tre | X-value 1 ¥-value | _Function__| Function Result
- 7 785.008 MHz 15.55 dam ndB down 4,855 MHz (- 1 764.72 MHE 14,70 dBm ndB down 4855 MHz
T1 U 782080 MHz -10.07 dgm nds 26.00 dB 1 L B2 -11,78 dam nds 26,00 d8
Tz 1 785.938 M-z -10.54 dém 0 factor T2 1 7ED. 50 25 dém 0 factor
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Dela 20,0CT 2009 065157
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Rof Lovel 24.50 dim  OFfset +.00 b = RBW 300 kT RafLaval 24.90 dim  Offset 4,90 G w RBW 300 kHT
e At B SWT 126 yc w VBW 1MH:z  Mode Auto FFT e Att e SWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
20 dam ;“m o ) 20 dim M) %
) T A de v 26.00 db| o e M NN ™
10 B I 9.710000000 MH:| A ! B \
i q lactar \ 80.7 / q lactar \ £
fu— | fe | 9117 f— _ fe v 0.2
1y i / ‘
-10 dBm— 30 déim—
\ b1
20 -20 der . t
W Al / | Y AT
a0 - - 307eliin ]
40 dam - 40 dam .
Edain S0t
B — —_ B — —_—
70 dBm- -70 dim-
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(- 1 # 16.44 dam @ down 0.71 MHz (- 1 85377 MAL 17.99 dam @ down 070 WHz |
T1 1 -5.50 dgm nda 26.00 d8 T1 L 777.185 MMz -8.04 nda 26.00 4
i) i -9.59 dam 0 factor 80.7 Tz 1 575 Wi -7.70 0 factor
- D -
J J URRUARNLY wo )| J URINNRNLY oo
Date 200CT 2015 065018 Data 20.0CT 2015 065608
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Raf Level 24.90 dim
be At 30 de
S6L Count 1007100

Offset 450 db = RBW 10
SWT 19 ps w VBW 30

Mode Auto FFT

(@17 Max

.

-6 dim—

70 dEm

CF 779.5 MHz 1001 pis

Span 10.0 MHz

Marker

Type | Ref | Tre | X-value 1 ¥-valug | Function |
(T 1 5

Function Result
778,881 MH2 £
777.032 NNz
781.38 MH2

nde_down
ndg
q factor

T1 1
iz i
i

) ] [T

CT 2098 07 1003

Data 20,

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Data, 20.0CT 2015 07 1014

i

Data, 200CT 2005 07 17 14

Rof Lovel 24.50 dim  OFfset +.00 6 = RBW 100 RafLaval 24.90 dim  Offset 4,90 G w RBW 300 kHT
b At AR SWT 18 s w VBW 30 Mode Auto FFT o Att 0B SWT o ow VBW 1
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
e P 1537 apm)
Bl ; L 36180 MMz
b i T Y e " il s Py —nur, 2 26.00 dB|
10 dEr ] \ & STEOBOON L | \ 2.690000000 MH:
0 der L | k odar ! 1 Lo
/ \ T \\
10 d8m— I" - -30 dém— - ¥
T { \
20 f | 20 [ \
21 § : 20 d i
3 Ll =
0 = s a0l - E N
40 dém 40 dim
o b
=04 56 dar
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | %-value 1 | Function | Function Result |
(- 1 782.31 WAL 13.99 dgm @ down (- 1 18 MRz @ down z |
T1 1 779.512 Mz /53 dbm nda 71 L 77.205 MHz nda
i) i 764,488 Mz -11.69 dam 0 factor Tz 1 7B5.685 M2 0 factor
- D -
J J URRUARNLY wo

Highest Channel / 5MHz / 64QAM

Data. 20,0CT 2005 07 10623

Ref Level 24.50 diém  Offset 4.50 db w RBW 100 )
e At F0dE SWT 19 pz w VBW 30 Mode Auto FFT
Sl Count 190/100
Man
e mif1] 14.01 divm)
a0 T g
v s RGATE T - AU R 26.00 d|
0 By \ $.905000000 MHz|
| q factor 159,5)
0 der |
1y )
-0 dBm— Y
/ \
o : -
2 i i,
2
401 dam
S0
-6 dBm—
70 dBm
CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker i
Type | Ref | Trc | X-value 1 ¥-value | _Function__| Function Result |
- 7 14,01 dBm ndB down 4,905 MHz
T1 U -11,79 dam nds 36.00 d8
i3 1 11.68 d8m 0 factor 5
- —
J ) URRUNRNLY W

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YN1

Page Number 1 A93 of A249
Report Issued Date : Dec. 10, 2019
Report Version : Rev. 01



=amanas. FCC RF Test Report Report No. : FG900912B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM [64QAM [64QAM
Lowest CH 4.49 4.48 4.50
Middle CH 4.50 4.52 9.05 9.03 4.50 9.03
Highest CH 4.50 4.48 4.50
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SPORTON LAB.
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date 20.0CT 2015 06 84°57

et t
Rof Lovel 24.50 dom  OFfset +.00 db = RBW 10 RafLaval 24.90 dim  Offset 4,90 db = RBW 10
b At AR SWT 18 s w VBW 30 Mode Auto FFT o Att 0B SWT 15 ps w VBW 30 Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@155 M (@375 Man
e GLED e GLED 14,14 apm)
20 = - 20
Th e e o O By 4485514406 MHz| 56 oV iad 2 B i
1 1
- ! | di 1
i} 1 0 t
1 / Y " | |
10 dBm—1 ] T -30 dém— ] T
=nd £ . a0 / !
J \ ) \
. / | |l = i \ s .
and 7 - e 30 - =y
40 dBme 40 d8
504 50 dar
-6 dBm— -0 ol
-70 dBm -70 dim-
CF 779.5 MHz 1001 pis Span 10.0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T 1 780.220 MH2 15,90 dBm T 1 77 14.44 dam i
T1 1 Mz 2,70 dém 4485514486 MHz T1 L 8.73 dém Oce Bw 4475524476 MHz
i) i 781 73776 MHz 9,79 dim Tz 1 9.44 dBm
- D -
J J [T LIT]

Data, 20.0CT 2015 064427

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date 20.0CT 2015 06 51 57

Rof Lovel 24.50 dim  OFfset +.00 6 = RBW 100 RafLaval 24.90 dim  Offset 4,90 db = RBW 100 bhT

o At e SWT 19 ps e VBW J00kH:  Mode Auto FFT e Att e SWT 12 px @ VAW 300%H:  Mods Auto FFT

S6L Count 100/100 SGL Count 100,100

(@155 M @7k Max

20 dar ™M1[1) 20 dar = ™M1[1) 14.53 divm)

(S0 P N Ak o L ] o o
10 dBn ATl A AT B Y +. 495504496 MHz| = A LS A N e, QR
ods - . 0 d 4
{ \ [ \
/ \ / \
-10 dBém—t T T -10 dém— ] r
/ L \

2 f } 2 |

20d ] T 20d

Al [ - A A aly

40 dém

=04 50 dar

-6 dBm— -0 clfim—

-70 dBm -70 dim-

CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type | Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
(T 1 780 15.43 dBm T 1 FEO.S7L MHI 14.53 dam i

T1 1 10:59 dém Oce Bw 4435504486 MHz T1 L 779.74226 MHZ 9,77 dém Oce Bw +.5154B4515 MHz
i) i 3 10.67 dam Tz 1 78 Wiz 10.08 dam
- D -
J J URRUARNLY wo

Data, 20.0CT 2015 0651 47

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Dafa. 20,0CT 2009 06:5217

24.50 dém  Offset 490 db = RBW 100 kHz RafLavel 24.90 dim  Offset 4.90 db « RBW 100
0B SWT 19y w VBW 300k Moda Auto FFT o Att 0B SWT 12y - VBW 300 Mode Auto FFT
561 count 100/100 SGL Count 105,100
o5 wan
e mif1] = mif1] W0 dpm]
a0 L s 100 Mz
Al i, clren e~ L v Al An~ | A 176 MH
T A= o e ' i B Vo A N o ' 176 MH
ods J ad { |
| ! / \
-40 dem—| : -40 dém—{ :
7 \] /
204 : 204 -
] 7 i
A A AL PR [, S oo I
40 d&im
S0 50 d
-6 dBm— 60 clfim—
70 dBm 70 i
CF 704.5 MHz 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 Mz
Marker i Marker |
Type | Ref | Trc | X-value 1 ¥-value | _Function Function Result | Type | Ref | Tre | X-value 1 ¥-value | _Function Function Result |
- 7 763.201 MHz 14,58 dBm (- 1 MHz 15,40 dBm
1 i 782 25835 MHz 10.55 dsm occ 8w 4435504486 MHz 1 L 8.57 dm occ 8w 4475824475 MHz
T2 1 74775 MHz 972 dBm | T2 1 5 s 10.45 dém
- — =
J ) URRUNRNLY W ) ) URINUNNLY o

Dela 20,0CT 2009 065237
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Rof Lovel 24.50 dim  OFfset +.00 b = RBW 300 kT RafLaval 24.90 dim  Offset 4,90 G w RBW 300 kHT
e At B SWT 126 yc w VBW 1MH:z  Mode Auto FFT e Att 0 dE SWT 126 ps w VBW 1 MHZ  Mode Auto FFT
SGL Count. 1007100 SGL Count 100/100
(@17 Max (@375 Man
20 ¢ g Mgl 20 dim il M)
=V &= e A PR . T ~ . 2
1 v e B \? s e i e & AT &
{ \ f \
0 darm i 0 dsrm t T
I | | |
-10 dBm— 30 déim— .
| i |
20 —1; -20 dam / 5
and - ] e — 30 el = T
® /
40 dam 40 daim L
L et
B — —_ B — —_—
70 dBm- -70 dim-
CF 782.0 MHz 1001 pis Span 20.0 MHzZ GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | | Function | Function Result |
(T 1 # —T 1 i
T1 1 7 Occ Bw 9.050948051 MHz T1 L Occ Bw 5.030969031 MHz
i) i : Tz 1
)j URRUARNLY wo )j URINNRNLY oo
Date 20.0CT 2015 065628 Data 20.0CT 2095 065638
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LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Level 24.50 dim  Offset 490 db = RBW 10
be At e SWT 19 ps w VBW 30
S6L Count 1007100

(@17 Max

Mode Auto FFT

i

LB ST

-6 dim—

70 dEm

CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker

Type | Ref | Tre |
| — i

¥-valug | Function | Function Result

Tl 1
T2 1

i

) ] [T

Date 20.0CT 2015 07 08:33

4.435504496 MHz

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Rof Lovel 24.50 dim  OFfset +.00 6 = RBW 100 RafLaval 24.90 dim  Offset 4,90 G w RBW 300 kHT
b At AR SWT 18 s w VBW 30 Mode Auto FFT e Att e SWT pEow VBW 1 Mode Auto FFT
S6L Count 100/100 SGL Count 100,100
(@17 Max (@375 Man
i dai GLED e GLED
Th e ’.:,- NI AN A Y, i 1496 MH 56 o e AT
| ! |
0ds f + 0 de
] \ |
/ \ ) \
-10 dém— f T -30 dim— - v
f \ / \
20 f i 20 f
T A A P AL
an = = £ 10
v J,
40 dém 40 dim 7
50 L=
-6 dBm— -0 clfim—
-70 dBm -70 dim-
CF 782.0 MHz 1001 pis Span 10.0 MHz GF 782.0 MHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type | Ret | Tre | X-value 1 | Function | Function Result |
(T 1 783 1435 dam T L 781141 MH2 |
TL 1 8.77 dBm Occ Bw 4455504456 MHz T1 L 77,4845 Mz Oce Bw 5.030865031 MHz
Tz i 8424775 .78 dim | |12 1 786 [
- —
J J URRUARNLY wo (LTI L]
Date 20.0CT 2015 07 0643 Data, 20.0CT 2015 07 17 04

Highest Channel / 5MHz / 64QAM

Ref Level 24.50 diém  Offset 4.50 db w RBW 100 )
e At F0dE SWT 19 pz w VBW 30 Mode Auto FFT

Sl Count 190/100

Man
20 dim =
-
0 AN ot -
J
0 dar f
/ \
|
i

S0

-6 dBm—

70 dBm

CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker i
Type | Ref | Trc | ¥-value | _Function Function Result |
- 7 14.93 dBm

T1 U 9.73 dém occ Bw 4 435504406 MHz
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776,000 M 30.000 kHz 775.95919 MHz -63.84 dBm -50.84 dB 775.900 MHz2 776.000 MHz 30.000 kHz -68,30 dbm | 55,30 dB
MHz | 788.000 M 777.50040 MHz 19.88 dBm | -10.12 di 776.000 MHz 788,000 MHz | 19.74 dBm -10.26 dB
788.000 MHz 788.100 M 785,04 -67.61 dém -54.61 d8 788.000 M 28, 100 MHz | -60.08 dBm -47.08 d&
7B8.100 MHz 793.000 M 100.600 kHz 790833 H dEm -42.57 di 788,100 MHz 7593.000 MHz | 0 780, 17448 MHz £3 dBm ~34.53 d8
793,000 MHz 605.000 MHz 6.250 kHiz 295.18831 MHz dim ~3%.62 48 793.000 MHz BO.000 MHz 6,250 kHz 795 25325 MHz .85 dBm | -37.88 dB
1 T -
L JU ] . [ VNI o

Date- 20,0CT 2018 O7:18:52

Date: 200CT 2018 072028

Band Edge / Full RB

pe m

Ref Level 22.90 dBm
SiGL Count 100/100

oOffset 4.90 d&

Mode Auto Sweep

@1 AvgPwr
Line _$PURIOUS_LINE_ABS | PABS
10 d&m
0 dBm ( l
-10 dBm —] i l I
-20 dBm /r \
7 L
4/ .
\
A
-60 dBm / [P,
-70 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissians
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz | 775.000 MHz 6,250 kHz 774.93407 MHz -69.87 dBm -34.87dB |
775.000 MHz | 775.900 MHz 100,000 kHz 775.89505 MHz | -45.73 dBm -32,73 dB ‘
775.900 MHz | 776.000 Mz | 30,000 kHz | 775.99635 MHz | -38,74 dim | -35.74 db |
776.000 MHz | 788.000 MHz 100.000 kHz 785.50050 MHz 2,38 dBm -27 .62 dB |
788.000 MHz | 786.100 MHz | 30,000 kHz | 788.00375 MHz | -41,83 dém -28.83 dB |
788.100 MHz | 793.000 MHz 100.000 kHz | 788.10245 MHz | -37.73 dBém -24.73 dg |
793,000 MHz | a06.000 MHz 6,250 kHz 793.16234 MHz -55.50 dBm -20,50 dB |
5T Y
L JL J VNI e

Date: 20.0CT.2019 07:22:07
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Conducted Spur

ious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 20 OCT 2018 063968

Date 20 OCT 2018 06:39:34

tr l"i’
Ref Level 0,00 dBm  Offset 4.90 de Mode Auto Sweep Ref Lavel 000 dBm Offset 4.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr (@1 AvgPwr
Limit theck Limit ¢heck
.10 ddpE _SPURIOUS | INE_ABS .10 ddRE_BPURIOUS LINE ABS
5 _LINE_ABS_ B _LINE_ABS_
-20 dBr
-30 dBm
411 dBrm
e
T - 50 dBm T - -
| -0 dem 1
70 dBm -70 dBm-
-a0 dBm -0 dBm
-a0 de a0 dir
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
30,000 MHz | 763.000 MHz 100.000 kHz | 608, 34508 MHz -63,70 dBm | -50,70 B 30,000 MHz | 763.000 MHz 100,000 kHz | 68442504 MHz -63.99 dBm -50.99 dB
806,000 MHz 1,000.GHz | 100.000 kHz 965.24268 MHz | -62.87 dBm -48.87 dB B06.000 MHz 1,000 GHz | 100.000 kHz 8959.99450 MHz | -62.70 dBm -49.70 d&
1.000 GHz | 3.000 GHz 1.000 MHz | 1.55961 GHz | -50.80 dBm .BO dB 1.000 GHz | 3.000 GH: | 1.000 MHz | 1.55911 GHz -51.57 dém | ~38.57.d8 |
3.000 GHz 8.000 GHz 1.000 MHz 6.87936 GHz -48.23 dBm -35.23 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.87036 GHz -48.07 dBm -35.07 d&
{ i L[]0 i i — T

Middle Channel / QPSK

Middle Channel / 16QAM

Date. 20.0CT 2019 06 40:25

Date. 20.0CT.2019 08.40:64

trum [n:ﬁu tr ] l@
Ref Level 0,00 dém  Offset 4.90 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit tjhﬁrk PARS Limit (lhprk PARS
10 ﬂd‘r;x'l BPURIOUS INE_ABS PARS 10 Ag]’_?l I;F’LII’E"II%‘ INE_ABS PABRS
S _LINE_ABS_ [ si _LINE_ABS_
-20 dBm
-30 dBm
411 dBrm
i A = 50 dBm = -
- 50 dBm !
2 =7
-70 dBm -70 dBm
-a0 dam -0 dBm
a0 dér -00 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
30,000 MHz | 763.000 MHz 100.000 kHz | 75051390 MHz -63,86 dBm | 50,86 B 30,000 MHz | 763.000 MHz 100,000 kHz | 746,69800 MHz -63.85 dBm -50.85 dB
806,000 MHz 1,000.GHz | 100.000 kHz 911.82255 MHz | -62.85 dBm -40.85 dB B06.000 MHz 1,000 GHz | 100.000 kHz B867.12754 MHz | -62.82 dBm -40.682 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.56411 GHz | -50.92 dim ~37.92 dB 1.000 GHz | 3.000 GH: | 1.000 MHz | -51.68 dBm | ~38.68 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.87436 GHz -48,10 dBm 3.000 GHz 8.000 GHz 1.000 MHz -47.96 dBm -34,96 dB
' i l i
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LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

lEE’
dBm  Offsat 4.90 d8 Mode Auto Sweep Ref Lavel dem  Offset 4.50 B Mode Auto Swaep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 Avgrwr
Limit {heck Limit (lhrrx
SPURIOUS | INE_ABS .10 dinE_$PURIOUS LINE_ABS
_LINE_ABS_ | SPURICUS_LINE_ABS_
-20 dem
-30 dBm
401 dBm
Y = b | 50 dBm 7 - s
! -0 dBm
aby A
70 dBm -70 dBm-
-80 dem: -80 dBm
-a0 de -a0 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
50.000 MHz | 763.000 MHz 100,000 kHz 248, 14168 MHz —63.00 dBm | 50,90 4B 30.000 MHz | 763.000 MHz 100000 kHz | DED. 33058 MHz -63.70 dBm -50.79 B
806,000 MHz 1,000.GHz | 100.000 kHz 893.88656 MHz | -62.82 dBm -48.82 dB B06.000 MHz 1,000 GHz | 100.000 kHz 965.04858 MHz | -62.65 dBm -40.65 dB
1.000 GHz 3.000 GHz 1.000 MHz | 1.56961 GHz | -50.86 dBm | ~37.86 4B 1.000 GHz | 3.000 GHz | 1.000 MHz | 1.56961 GHz -51.51 dBm | -39.51 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.86536 GHz -47.74 dBm -34.74 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.88236 GHz -47.99 dBm -34,9¢ dB
‘ i ! )i

Date 20 OCT 2018 06 42°45

Date 20 OCT 2018 06:42°18

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

trum [n:ﬁu tr ] l@
Ref Level 0,00 dém  Offset 4.90 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 4.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr (@1 Avgrwr
Limit (thock Limit (Fhock G
10 aglr;ll BPURIOUS INE_ABS 10 Ag]’:b SPURIOUS INE_ABS
S _LINE_ABS_ EI _LINE_ABS_
-20 der
-30 dBm
-4 dBm
] H
o 50 dem — oyt
- 50 dBm
il o)
70 dBm =70 dBm-
-80 darm -80 dBfn
a0 dér -00 dBr
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions (Spurious Ernissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | REBW | Frequency | Powerabs | ALImit
50.000 MHz | 763.000 MHz 100,000 kHz 7E9.78736 MHz -63,78 dBm 50,76 4B 30.000 MHz | 763.000 MHz 100000 kHz | 7ES. 12419 MHz -63.91 dBm -50.01 0B
806,000 MHz 1,000.GHz | 100.000 kHz 911.14393 MHz | -62.71 dBm -49.71 dB B06.000 MHz 1,000 GHz | 100.000 kHz 918:51224 MHz | -62.90 dBm -40.50 dB
1.000 GHz | 3.000 GHz 1.000 MHz | 1.55561 GHz -43.33 dBm | -30.33 dB 1.000 GHz | 3.000 GHz 1.000 MHz | 1.55561 GHz -45.25 dBm | -32.25 dB
3.000 GHz 8:000 GHz 1.000 MHz 6.86436 GHz 48,12 dBm -35.12 dB 3.000 GHz £.000 GHz 1.000 MHz 6.86286 GHz -48.21 dém -35.21 dB
i NI we [ )il CHHRNEDHD e

Date. 20.0CT 2019 06:3251
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LTE Band 13 / 5SMHz

l"E’
dBm  Offsat 4.90 d8 Mode Auto Sweep Ref Lavel dem  Offset 4.50 B Mode Auto Swaep
SGL Count 100/100 SGL Count 100/109
@1 avgPwr (@1 Avgrwr
Limit (hack Limit (lhrrx
FPURIOUS |LINE_ABS .10 ddne l;mwsruw INE_ABS
_LINE_ABS_ | SPURICUS_LINE_ABS_
-20 dBm
-30 dBm
401 dBm
e »
T = 50 dBm 5 .
T -50 dBm i
by -
70 de -70 dBm
-80 dem: -80 dBm
a0 der -an0 dr
Start 30.0 MHz 18003 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit Range Low |  Rangeup | REBW | Frequency | Powerabs | ALImit
50.000 MHz | 763.000 MHz 100,000 kHz DE2.G0380 MHz -63,98 dBm 50,98 4B 30.000 MHz | 763.000 MHz 100000 kHz | 743.53048 MHz -63.93 dBm | -50.03 0B
B06.000 MHz 1,000 GHz | 100.000 kHz 920.64518 MHz | -62.80 dBm 45,680 dB BO05.000 MHz 1,000 GHz | 100.000 kHz 926.54703 MHz | -62.77 dBm -45.77 di
1.000 GHz 3.000 GHz 1.000 MHz | 1.55961 GHz | -50.95 dBm | ~37.95 4B 1.000 GHz | 3.000 GH: | 1.000 MHz | 1.56451 GHz -51.31 dBm | -39.31 dB
3.000 GHz 8.000 GHz 1.000 MHz 6.88336 GHz -48.01 dBm -35.01 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.85686 GHz -47.91 dBm -34,01 dB
[ id (| i il WIN &
Date 20 OCT 2018 063910 Date 20 OCT 2018 0541:24
Ref Level 0,00 dBm  Offset 4,90 dg Mode Auto Sweep
SGL Count 100/100
@1 avgPwr
Limit (thock
BPURIOUS |LINE_ABS
L
LTNE_ABS_
-
7 =
e
-80 darm
a0 de
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
| Rangelow |  Rangeup | RBW | Frequency | PowerAbs | ALimit
50.000 MHz | 763.000 MHz 100,000 kHz 675.63343 MHz -63,88 dBm ~50.86 4B
506,000 M 1,000 GHz | 100.000 kHz 933.15152 MHz | -62.79 dBm 45,72 dB
i | 3.000 GHz 1.000 MHz | 1.57111 GHz | -51.55 dBm | ~38.55 4B
3.000 GHz 8.000 GHz 1.000 MHz 6.87286 GHz -42.03 dém -35.02 dB
{ i (1111111 —
Date. 20.0CT 2019 06.41:53
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SPORTON LAB.

LTE Band 13/ 10MHz

Middle Channel / 64QAM

g

Ref Level 0,00 dBm Offset 4.50 d8 Mode Auto Swaep
SGL Count 100/100
@1 AvgPwr

Limit cIur;v

e BPURIOUS |INE_ABS
.10 ddne [nlm INE_A

_LINE_ABS_

30 db

-40 dBm

50 dBm % -

40 der -

-70.dB

-80 dBm

a0 de

Start 30.0 MHz 18004 pts Stop B.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30.000 MHz 763.000 MHz 100,000 kHz 732,77886 MHz -63,88 dBm ~50.86 4B
B06.000 MHz 1,000 GHz | 100.000 kHz 971.35082 MHz 45,94 dB
1.000 GHz 3.000 GHz 1.000 MHz | 1.55561 GHz | -31.27 4B
3.000 GHz 8.000 GHz 1.000 MHz 6.B8786 GHz -35.15 dB

i T e

Date 20 OCT 2018 063538
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Report No. : FG900912B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0014
30 Normal Voltage 0.0057
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0055

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0078
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0016
20 Normal Voltage 0.0000
20 Battery End Point 0.0035

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.51 4.81 5.45 6.12
Middle CH 3.71 4.67 5.16 6.06 PASS
Highest CH 3.80 4.64 5.83 6.12
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.64 6.67
Middle CH 6.64 6.52 PASS
Highest CH 6.58 6.64
Sporton International (Kunshan) Inc. Page Number : A109 of A249
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LTE Band 25/ 20MHz / QPSK

Rof Love 0 dim  Offset 560 A6 Offsat 560 Ak
b Att 30d8 AQT 2 mis & RBW 20 MKz AQT 2 mis @ ABW 20 MKz
@152 view
= .}"“'\ 1
153 = 153 =
00 ! 00
| \
1E4 1E4 -
“n
|
\
1E 1E ]
{
1 |
1E - 1E -
HEE T
CF 1.86 GHz — 3 - Mean Py + 2000 48 CF 1.86 GHz _ Mean Prer + 20.00 48
i y ¢ = Distri Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | o | b1%e | oo |
Trace 1 | 2042 gBm 2356 dhm 3.53da 2.55 6B 3.42 dB 3.51 0B .54 4B Trace 1 | 2093 gBm 26,23 dhm 525 da 5.55 dB 3,06 da 481 d8 5.10 08
— —
] ] PN e ] | .
Date 22 0CT 2015 02 28°38 Date 22 0CT 2015 0250 42
Rof Lovel 25,60 dem  Offset 560 A6 Rof Lovel 25,60 dem  Offset 560 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
= e
a1 - T a1 -
00 : 00
1= | 154 -
| 1
| ‘
1E 3 1E !‘|
|
1E 1E l‘
i
CF 1.8 GHz — 3 - Mean Py + 2000 48 CF 1.8 GHz _ Mean Prer + 20.00 48
i y ¢ = Distri Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2021 gBm 2394 dem 3.744d8 2.90 6B 3.62 0B 37108 3.71d8 Trace 1 | 2086 gBm | 2585 dhm 508 da 5.55 B 3.97 8 4.67 48 4.90 4B
— _— — e i
J ] W J | .
Date 220CT 2015 023145 Date 220CT 2015 023053
Rof Lovel 25,60 dem  Offset 560 A6 Rof Lovel 25,60 dem  Offset 560 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
e
o1 S a =
|
00 - 00
i
| §
154 | 154 1
i
|
1
1E T 1E ‘
| \
| |
1E + 1E !
E
CF 1,905 GHiz - 3 - Mean Pwr + 20.00 4B CF 1,905 GHiz - ) - Mean Prer + 20.00 48
i y ¢ = Distri Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opoise | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2021 gBm 24 02 dem 3.914d8 2.61 6B 37148 3.80 0B 383 48 Trace 1 | 2101 gBm 6,20 dhm 5.1% da 5.55 dB 4,00 d& 4.64 48 4.9 4B
— _— —
J J [ X J J W e
Date, 22.0CT 2018 0231155 Date. 220CT 2015 023251
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LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

CF 1.06 GHz

Mean Pwr + 20,00 di

CF 1.06 GHz

Ref Love 0 GBm  Offset 560 Ak Offset & 60 ob
e att 30d8  AQT 2 mis » RBW 20 MKz AQT 2 mis ® RBW 20 MKz
(@152 view

e —
= s
1 =
0. . 0.
1E4 1 1Ed
‘ 5
1E | 1E 1
‘ ;
1E + 1E \)

Mean Prer + 20.00 4B

Data, 220CT 2015 0257058

Data, 220CT 2015 025238

i y ¢ D Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opoise | Mean | Peak | crest | 0% | 10% [ b1% | oo |
Trace 1 | 19.49 dBm 24 67 dem 5.47 da 2.95 6B 5.1 db E.45 0B 551 d8 Trace 1 | 2008 gBm | 2707 dem 5.99 da 3.07 48 507 d& 6.12 d8 6.75 0B
— —
J W J W e
Date 22 0CT 2015 02 2861 Date 220CT 2015 025028
Rof Lovel 25,60 dem  Offset 560 A6 Rof Lovel 25,60 dem  Offset 560 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
.
P
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1E4 1E4 s
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\I\
1E 1E =
CF 1.08 GHz — Mean Py + 2000 48 CF 1.8 GHz _ Mean Prer + 20.00 48
i y ¢ D Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [ b1%e | oo |
Trace 1 | 2005 gBm 5,23 dem 5.1% da 3.07 dB 504 dB 516 0B 1% 48 Trace 1 | 19.97 dem | 6,67 dbm 7,00 d8 3.04 48 504 d& 6,05 48 6,67 08
L= — _—
J PN e ) W e
Date 220CT 2015 023151 Date 22 0CT 2015 02 31.04
Rof Lovel 25,60 dem  Offset 560 A6 Rof Lovel 25,60 dem  Offset 560 A6
b ALt 30d8 AQT 2 ms @ ABW. 20 MKz b ALt a0 d8  AQT 2 ms @ RBW. 20 MKz
@152 view @152 view
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00 : 00
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i | 1
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1E 1E L
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1 3
CF 1,905 GHiz — Mean Pwr + 20.00 4B CF 1,905 GHiz _ Mean Prer + 20.00 48
i y ¢ D Function Samples: 130000 i y ¢ = Distri Function Samples: 130000
Mean | Peak | Crest | 0% | 10% [ oame | opose | Mean | Peak | crest | 0% | 10% [ b1% | oo |
Trace 1 | 19.30 gBm 25 1B dhm 597 da 3.04 0B 551 d8 BEEED 582 db Trace 1 | 2004 gBm 27,20 dem 7.15 da 3.07 48 5.10 & 6.12 d8 6.72 0B
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J W ) W
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